

Report No. 報告號碼: 48275461a 001

Page 1 of 4

Client 客戶: CHIA HUI INDUSTRIAL CO., LTD./嘉偉興業股份有限公司
No. 4, Sec. 2, Rehe Rd., Beitun Dist., Taichung City 406018, Taiwan, R.O.C./
台灣 406018 台中市北屯區熱河路二段4號

Identification/Model No(s): E650 天鵝絨旅行毛毯/ E650 Litume Travel Blanket
樣品描述/規格:

Sample obtaining method: Sending by customer
樣品獲取方式:

Condition at delivery: Test item complete and undamaged.
樣品接收狀態:

Sample receiving date: 2025-04-14
收樣日期:

Testing period: 2025-04-14 – 2025-04-23
測試週期:

Place of testing: TÜV Rheinland Hong Kong Ltd.
測試地點:

Test specification 測試要求:

Testing according to customer's specification for the following parameters:

CPSIA Sect. 101: Total lead content/總含鉛量

CPSIA Sect. 108: Phthalates/鄰苯二甲酸酯類

Test result 測試結果:

Pass/合格

Pass/合格

For and on behalf of
TÜV Rheinland Taiwan Ltd.

Arthur Cheng



2025-04-23
Date 日期

Arthur Cheng/Project Manager
Name/Position 姓名/職位

Report Authenticity Verification, please email: softlines@tw.tuv.com.
報告真實性確認，如需驗證，請電郵至 softlines@tw.tuv.com。

Sample information is provided by customer. Test result is drawn according to the kind and extent of tests performed.
This test report relates to the above mentioned test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts.
This test report does not entitle to carry any safety mark on this or similar products.

"Decision Rule" document announced in our website (<https://www.tuv.com/landingpage/en/qm-gcn/>) describes the statement of conformity and its rule of enforcement for test results are applicable throughout this test report.

樣品信息由客戶提供。測試結果根據所做測試的種類和範圍而得出。本測試報告僅對來樣負責。未經本測試中心許可，測試報告不得部分複製。不能根據此報告在上述產品或類似產品上使用任何安全標誌。本測試報告中，描述符合性聲明所應用的判定規則發佈在我司官網 <https://www.tuv.com/landingpage/en/qm-gcn/>。

Test Report No./報告號碼: 48275461a 001

Page 2 of 4
第2頁共4頁

Material list/材料清單

Material No./ 材料編號	Material/材質	Color/顏色	Location/位置
1	Textile/紡織品	Grey/灰色	TCL250414-01, photo1
2	Textile/紡織品	White/白色	TCL250414-01, photo2
3	Textile/紡織品	Black/White / 黑色/白色	TCL250414-01, photo2

Test Sample/測試樣品



photo1



photo2

Test Report No./報告號碼: 48275461a 001

Page 3 of 4
第3頁共4頁**CPSIA Sect. 101: Total lead content in substrate materials/總含鉛量**Test method/ CPSC-CH-E1001-08.3 and CPSC-CH-E1002-08.3 (Microwave method)
測試方法:Test result/
測試結果:

Mat. No./ 材料號碼	Parameter/ 測試項目	Unit/ 單位	RL	Regulatory requirement/ 法規要求	Result/ 結果	Conclusion/ 結論
1+2+3	Lead content/ 總含鉛量	ppm	10	100	<RL	Pass/合格

Abbreviation: < = less than
 RL = Reporting Limit
 ppm = parts per million

CPSIA Sect. 108: Phthalates/鄰苯二甲酸酯類

Test method/測試方法: CPSC-CH-C1001-09.4

Test result/測試結果:

				Mat. No./ 材料號碼	1+2+3
Parameter/測試項目	CAS No.	Unit / 單位	RL	Regulatory requirement 法規要求	Result/ 結果
Dibutylphthalate (DBP) /鄰苯二甲酸二丁酯	84-74-2	%	0.005	0.1	< RL
Benzylbutylphthalate (BBP) /鄰苯二甲酸苯基丁酯	85-68-7	%	0.005	0.1	< RL
Diethylhexylphthalate (DEHP) /鄰苯二甲酸二(2-乙基己基)酯	117-81-7	%	0.005	0.1	< RL
Diisononylphthalate (DINP) /鄰苯二甲酸二異壬酯	28553-12-0, 68515-48-0	%	0.005	0.1	< RL
Diisobutyl phthalate (DIBP) /鄰苯二甲酸二異丁酯	84-69-5	%	0.005	0.1	< RL
Di-n-pentyl Phthalate (DPENP/DnPP)/鄰苯二甲酸二戊酯	131-18-0	%	0.005	0.1	< RL
Di-n-hexyl Phthalate (DHEXP/DnHP)/鄰苯二甲酸二己酯	84-75-3	%	0.005	0.1	< RL
Dicyclohexyl phthalate (DCHP) /鄰苯二甲酸二環己酯	84-61-7	%	0.005	0.1	< RL
Conclusion/結論					Pass/合格

Abbreviation: < = less than
 RL = Reporting Limit
 % = percentage

Test Report No./報告號碼: 48275461a 001

Page 4 of 4
第4頁共4頁

Remark: * Requirement of Consumer Product Safety Improvement Act 2008, section 108, as amended by 16 CFR 1307 is summarized below:

Parameter	Unit	Maximum Permissible Limit
Accessible plasticized components in children's toy or childcare article:		
Dibutyl phthalate (DBP), Benzylbutyl phthalate (BBP), Diethylhexyl phthalate (DEHP), Diisononyl phthalate (DINP), Diisobutyl Phthalate (DIBP), Di-n-pentyl Phthalate (DPENP) (DnPP), Di-n-hexyl Phthalate (DHEXP) (DnHP), Dicyclohexyl Phthalate (DCHP)	%	0.1 (each)

--- End of Test-Report / 此報告結束---